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A.4 Conducted Emission

N/A
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A.5 Radiated Spurious Emission

Note 1: The symbol of “--” in the table which means not application.

Note 2: For the test data above 1 GHz, according the ANSI C63.10-2013, where limits are specified for both average
and peak (or quasi-peak) detector functions, if the peak (or quasi-peak) measured value complies with the average limit,
it is unnecessary to perform an average measurement.

Note 3: The EUT is working in the Normal link mode below 1 GHz. All modes have been tested and DH5-Hopping
mode is the worst.

Note 4: Results (dBuV/m) = Original reading level of Spectrum Analyzer (dBuV/m) + Factor (dB)

The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which was 20 dB lower than
the limit line per 15.31(0) was not reported.

(30 MHz ~ 1GHz Harmonic)

Level (dBuVim)

80

70

60 i

FCCPART‘ISBI_

50 oo

40

30

20

10

s 30 50 100 200 500 1000

Frequency (MHz)
Cahle AMNT  Receiver Freamp Emission  Limit Cher
MNo. Freq Loss Factor Reading Gain Lewvel Limit  Remark
MH:z dB dB/m dBuV dB dBpvim dBpVim dB

1 38.346 0.33 12.07 17.25 0.00 29.65 40.00 <1035 QP
2 44275 0.39 1258 1780 0.00 3058 40.00 942 QP
3 58.203 0.49 11.87 18.19 0.00 30.55 40.00 945 QP
4 85 427 0.67 10,57 20.72 0.00 3.96 4350 -1154 QP
b 163739 0.92 8.49 24.98 0.00 34.39 43.50 911  QF
6 167.524 0.97 9.19 27.34 0.00 37.50 43.50 -6.00 QP
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Level (dBuVim)

70

FCC PART158B
50 :

| o
e = ' 5 EM
s S - - 3 4
| I W —" _

- WMW w
10
30 50 100 200 500 1000
Frequency (MHz)
Cable ANT Receier Preamp Emission  Limit Ower
Mo. Freq Loss Factor Reading Gain Level Limit  Remark

hHz db dB/m dBpv dB dBuV/m dBpVim db

1 151597 0.91 8.38 23.10 0.00 32.39 43.50 111 CaR
2 168414 0.97 922 2213 0.00 32.32 43.50 1118 QP
3 240830 116 12.73 19.56 0.00 33.45 46.00 1285 QP
4 284977 1.25 13.93 17.77 0,00 32.95 46.00 -13.05 QP
5 31770 1.3 14.60 18.46 0.00 34.37 46.00 -1163 QP
B 446414 1.49 16.49 1628 0.00 36.26 46.00 474 QP
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B.

(1 GHz ~25GHz )

Test Report Number: BTF230703R00603

802.11b
Meter Pre- Cable Antenna Emission . .
Polar Frequency Reading | amplifier | Loss Factor Level Limits Margin ODretect
(HV) (dBuV/ T
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) 1) (dB) ype
Low Channel:2412MHz
\% 4824.00 50.68 30.55 5.77 24.66 50.56 74.00 -23.44 PK
\% 4824.00 40.41 30.55 5.77 24.66 40.29 54.00 -13.71 AV
\% 7236.00 47.34 30.33 6.32 24.55 47.88 74.00 -26.12 PK
\% 7236.00 46.26 30.33 6.32 24.55 45.80 54.00 -8.20 AV
\% 9648.00 48.34 30.85 7.45 24.69 49.63 74.00 -24.37 PK
\% 9648.00 40.71 30.85 7.45 24.69 42.00 54.00 -12.00 AV
\% 12060.00 48.62 31.02 8.99 25.57 52.16 74.00 -21.84 PK
\% 12060.00 38.96 31.02 8.99 25.57 42.50 54.00 -11.50 AV
H 4824.00 50.57 30.55 5.77 24.66 50.45 74.00 -23.55 PK
H 4824.00 40.14 30.55 5.77 24.66 40.02 54.00 -13.98 AV
H 7236.00 50.58 30.33 6.32 24.55 51.12 74.00 -22.88 PK
H 7236.00 41.47 30.33 6.32 24.55 42.01 54.00 -11.99 AV
H 9648.00 49.71 30.85 7.45 24.69 51.00 74.00 -23.00 PK
H 9648.00 41.13 30.85 7.45 24.69 42.42 54.00 -11.58 AV
H 12060.00 49.94 31.02 8.99 25.57 53.48 74.00 -20.52 PK
H 12060.00 39.19 31.02 8.99 25.57 42.73 54.00 -11.27 AV
Meter Pre- Cable Antenna Emission .. .
Polar Frequency Reading | amplifier | Loss Factor Level Limits Margin ODretect
(H/V) (dBuV/ T
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) 1) (dB) ype
Middle Channel:2437MHz
\% 4874.00 50.63 30.55 5.77 24.66 50.51 74.00 -23.49 PK
\% 4874.00 40.49 30.55 5.77 24.66 40.37 54.00 -13.63 AV
\% 7311.00 48.02 30.33 6.32 24.55 48.56 74.00 -25.44 PK
\% 7311.00 40.93 30.33 6.32 24.55 41.47 54.00 -12.53 AV
\% 9748.00 48.24 30.85 7.45 24.69 49.53 74.00 -24.47 PK
\% 9748.00 40.56 30.85 7.45 24.69 41.85 54.00 -12.15 AV
\% 12185.00 48.66 31.02 8.99 25.57 52.20 74.00 -21.80 PK
\% 12185.00 38.96 31.02 8.99 25.57 42.50 54.00 -11.50 AV
H 4874.00 50.94 30.55 5.77 24.66 50.82 74.00 -23.18 PK
H 4874.00 41.59 30.55 5.77 24.66 41.47 54.00 -12.53 AV
H 7311.00 49.36 30.33 6.32 24.55 49.90 74.00 -24.10 PK
H 7311.00 40.87 30.33 6.32 24.55 41.41 54.00 -12.59 AV
H 9748.00 50.08 30.85 7.45 24.69 51.37 74.00 -22.63 PK
H 9748.00 41.33 30.85 7.45 24.69 42.62 54.00 -11.38 AV
H 12185.00 49.98 31.02 8.99 25.57 53.52 74.00 -20.48 PK
H 12185.00 40.07 31.02 8.99 25.57 43.61 54.00 -10.39 AV
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TG Metf-:*r Prc?— Cable Antenna Emission Limits Wi Detect
Polar Reading | amplifier Loss Factor Level or
(H/V) (dBuV/ T
(MHz) (dBuV) (dB) (dB) (dB) (dBuV/m) ) (dB) ype
High Channel:2462MHz
\Y 4924.00 50.65 30.55 5.77 24.66 50.53 74.00 -23.47 PK
\Y 4924.00 40.37 30.55 5.77 24.66 40.25 54.00 -13.75 AV
\Y 7386.00 48.09 30.33 6.32 24.55 48.63 74.00 -25.37 PK
\Y 7386.00 41.83 30.33 6.32 24.55 42.37 54.00 -11.63 AV
\% 9848.00 48.89 30.85 7.45 24.69 50.18 74.00 -23.82 PK
\% 9848.00 41.50 30.85 7.45 24.69 42.79 54.00 -11.21 AV
\Y 12310.00 48.42 31.02 8.99 25.57 51.96 74.00 -22.04 PK
\Y 12310.00 38.69 31.02 8.99 25.57 42.23 54.00 -11.77 AV
H 4924.00 51.44 30.55 5.77 24.66 51.32 74.00 -22.68 PK
H 4924.00 40.86 30.55 5.77 24.66 40.74 54.00 -13.26 AV
H 7386.00 49.64 30.33 6.32 24.55 50.18 74.00 -23.82 PK
H 7386.00 41.15 30.33 6.32 24.55 41.69 54.00 -12.31 AV
H 9848.00 49.22 30.85 7.45 24.69 50.51 74.00 -23.49 PK
H 9848.00 40.93 30.85 7.45 24.69 42.22 54.00 -11.78 AV
H 12310.00 49.42 31.02 8.99 25.57 52.96 74.00 -21.04 PK
H 12310.00 39.77 31.02 8.99 25.57 43.31 54.00 -10.69 AV
Remark:

1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier,
Margin= Emission Level - Limit
2. If peak below the average limit, the average emission was no test.
3. The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value has no need to be

reported.

4. We test all the mode and recorded the worst mode in the report.
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B.

A.6 Band Edge (Restricted-band-edge)

Note 1: The lowest and highest channels are tested to verify the band edge emissions. Please refer to the following the
plots for emissions values.

Note 2: The test data all are tested in the vertical and horizontal antenna which the trace is max hold. So these plots
have shown the worst case.

Note 3: According the ANSI C63.10-2013, where limits are specified for both average and peak (or quasi-peak)

detector functions, if the peak (or quasi-peak) measured value complies with the average limit, it is unnecessary to
perform an average measurement.
Note 4: The Level (dBuV/m) has been corrected by factor.

Polar Frequenc Met(_er Prg-. Cable | Antenna | Emission Limit | Detec
(HIV) y Reading | amplifier | Loss Factor level (dBuV tor Result
(MHz) (dBuV) (dB) (dB) (dB/m) | (dBuV/m) /m) Type
Low Channel 2412MHz
H 2390.00 54.91 30.22 4.85 23.98 53.52 74.00 PK PASS
H 2390.00 4519 30.22 4.85 23.98 43.80 54.00 AV PASS
H 2400.00 58.02 30.22 4.85 23.98 56.63 74.00 PK PASS
H 2400.00 47.48 30.22 4.85 23.98 46.09 54.00 AV PASS
\Y 2390.00 55.55 30.22 4.85 23.98 54.16 74.00 PK PASS
\4 2390.00 47.25 30.22 4.85 23.98 45.86 54.00 AV PASS
\4 2400.00 57.32 30.22 4.85 23.98 55.93 74.00 PK PASS
302.11b \4 2400.00 46.18 30.22 . 4.85 23.98 44.79 54.00 AV PASS
High Channel 2462MHz
H 2483.50 52.75 30.22 4.85 23.98 51.36 74.00 PK PASS
H 2483.50 46.27 30.22 4.85 23.98 44.88 54.00 AV PASS
H 2500.00 56.66 30.22 4.85 23.98 55.27 74.00 PK PASS
H 2500.00 4717 30.22 4.85 23.98 45.78 54.00 AV PASS
\Y 2483.50 55.24 30.22 4.85 23.98 53.85 74.00 PK PASS
\Y 2483.50 45.98 30.22 4.85 23.98 44.59 54.00 AV PASS
\Y% 2500.00 57.75 30.22 4.85 23.98 56.36 74.00 PK PASS
\Y% 2500.00 45.78 30.22 4.85 23.98 44.39 54.00 AV PASS
Low Channel 2412MHz
H 2390.00 55.72 30.22 4.85 23.98 54.33 74.00 PK PASS
H 2390.00 44.83 30.22 4.85 23.98 43.44 54.00 AV PASS
H 2400.00 57.72 30.22 4.85 23.98 56.33 74.00 PK PASS
H 2400.00 46.30 30.22 4.85 23.98 44 .91 54.00 AV PASS
\Y 2390.00 53.29 30.22 4.85 23.98 51.90 74.00 PK PASS
802.11g \Y 2390.00 48.76 30.22 4.85 23.98 47.37 54.00 AV PASS
\Y 2400.00 53.72 30.22 4.85 23.98 52.33 74.00 PK PASS
\ 2400.00 44 .67 30.22 4.85 23.98 43.28 54.00 AV PASS
High Channel 2462MHz
H 2483.50 52.26 30.22 4.85 23.98 50.87 74.00 PK PASS
H 2483.50 44.84 30.22 4.85 23.98 43.45 54.00 AV PASS
H 2500.00 55.74 30.22 4.85 23.98 54.35 74.00 PK PASS
H 2500.00 48.82 30.22 4.85 23.98 47.43 54.00 AV PASS
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\Y 2483.50 56.92 30.22 4.85 23.98 55.53 74.00 PK PASS
\Y 2483.50 45.80 30.22 4.85 23.98 44.41 54.00 AV PASS
\Y 2500.00 54.98 30.22 4.85 23.98 53.59 74.00 PK PASS
\Y 2500.00 46.87 30.22 4.85 23.98 45.48 54.00 AV PASS
Low Channel 2412MHz
H 2390.00 54.02 30.22 4.85 23.98 52.63 74.00 PK PASS
H 2390.00 48.15 30.22 4.85 23.98 46.76 54.00 AV PASS
H 2400.00 56.71 30.22 4.85 23.98 55.32 74.00 PK PASS
H 2400.00 47.73 30.22 4.85 23.98 46.34 54.00 AV PASS
\Y 2390.00 53.13 30.22 4.85 23.98 51.74 74.00 PK PASS
\Y 2390.00 45.74 30.22 4.85 23.98 44.35 54.00 AV PASS
\Y 2400.00 58.66 30.22 4.85 23.98 57.27 74.00 PK PASS
202.11n20 \% 2400.00 44.15 30.22 4.85 23.98 42.76 54.00 AV PASS
High Channel 2462MHz
H 2483.50 56.12 30.22 4.85 23.98 54.73 74.00 PK PASS
H 2483.50 43.86 30.22 4.85 23.98 42.47 54.00 AV PASS
H 2500.00 58.10 30.22 4.85 23.98 56.71 74.00 PK PASS
H 2500.00 45.52 30.22 4.85 23.98 44.13 54.00 AV PASS
\Y 2483.50 55.02 30.22 4.85 23.98 53.63 74.00 PK PASS
\Y 2483.50 48.20 30.22 4.85 23.98 46.81 54.00 AV PASS
\Y 2500.00 54.46 30.22 4.85 23.98 53.07 74.00 PK PASS
\Y 2500.00 47.32 30.22 4.85 23.98 45.93 54.00 AV PASS
Low Channel 2422MHz
H 2390.00 54.49 30.22 4.85 23.98 53.10 74.00 PK PASS
H 2390.00 47.49 30.22 4.85 23.98 46.10 54.00 AV PASS
H 2400.00 58.65 30.22 4.85 23.98 57.26 74.00 PK PASS
H 2400.00 46.87 30.22 4.85 23.98 45.48 54.00 AV PASS
\Y 2390.00 52.52 30.22 4.85 23.98 51.13 74.00 PK PASS
\Y 2390.00 47.27 30.22 4.85 23.98 45.88 54.00 AV PASS
\Y 2400.00 57.30 30.22 4.85 23.98 55.91 74.00 PK PASS
202.11n40 \Y 2400.00 46.77 30.22 4.85 23.98 45.38 54.00 AV PASS
High Channel 2452MHz
H 2483.50 55.28 30.22 4.85 23.98 53.89 74.00 PK PASS
H 2483.50 45.07 30.22 4.85 23.98 43.68 54.00 AV PASS
H 2500.00 54.37 30.22 4.85 23.98 52.98 74.00 PK PASS
H 2500.00 47.36 30.22 4.85 23.98 45.97 54.00 AV PASS
\% 2483.50 56.90 30.22 4.85 23.98 55.51 74.00 PK PASS
\% 2483.50 45.16 30.22 4.85 23.98 43.77 54.00 AV PASS
\Y 2500.00 53.84 30.22 4.85 23.98 52.45 74.00 PK PASS
\Y 2500.00 47.03 30.22 4.85 23.98 45.64 52.36 AV PASS
Remark:
1. Emission Level = Meter Reading + Antenna Factor + Cable Loss — Pre-amplifier, Margin= Emission Level - Limit
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A.7 Power Spectral Density

Modulation Frequency (MHz) PSD(dBm/3kHz) | limit(dBm/3kHz) Result
802.11b 2412.00 -4.63 8 Pass
802.11b 2437.00 -6.27 8 Pass
802.11b 2462.00 -4.55 8 Pass
802.11g 2412.00 -12.05 8 Pass
802.11g 2437.00 -12.02 8 Pass
802.11g 2462.00 -12.24 8 Pass

802.11n(HT20) 2412.00 -12.37 8 Pass
802.11n(HT20) 2437.00 -12.84 8 Pass
802.11n(HT20) 2462.00 -12.27 8 Pass
802.11n(HT40) 2422.00 -16.10 8 Pass
802.11n(HT40) 2437.00 -16.05 8 Pass
802.11n(HT40) 2452.00 -15.39 8 Pass
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ANNEXB  TEST SETUP PHOTOS

Please see the attachment for the test setup photos.

ANNEX C EUT EXTERNAL PHOTOS

Please see the attachment for the External photos.

ANNEXD EUT INTERNAL PHOTOS

Please see the attachment for the Internal photos.
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